GN894D

INSTRUCTION & PARTS BOOK

2-NEEDLE OVERLOCK MACHINE I

TYPICAL






H{EF# / To The Operaters

FRATTAR T R O A 2y vl il i 2 R 5 FL R AR AN BL(FE 5 ) o I TREMBBL I 1S,
PEAE B 1AL 25 MR 2 P G B R SRR ik, kb e AR IR BOR S R
BT EEIERR, WEIETE A DR i B A A 2 1) WL 51, eI CAIE Eh A BLE

Thank you very much for using our Ultra High speed, Straight Needle, Overlock Safety Stitcn
Machine. Before operating this machine, please study this book thoroughly, understand the functions
and features of the machine. Then it will help you to increase your sewing efficiency and quality.

ATTENTION: Because this is an ultra high speed machine. Do not run it before filling oil and
making sure the correct turection of motor.

B /Fig.1

#l28 % % / How To Install The Machine

L, ASHL By B S e T P B % 141 & PR P ) Z e, i e s L s DL A, HLE
BBt i Em Z ¥ B A 100mm, 2 PiAKS5mm,

2, AR T A, IR T4,

3, TEHEPE R PR M 2 A,

4, RSB Z¥w AR, BT Z RSO R FER N E F 4 10mmbe, EiHFR5%
GHEINSHE, MENFEERBCLE AT,

1. Install the machine according to the table cut-out diagram, Cushion Rubber and Rest Board as enc-
losed. In case of semi-submerged, the distance between Needle plate top surface and Table Top is
about 100mm, and for fully-submerged is about Smm.

2. Setting the pedal of clutch motor to the left side and the pedal of presser foot lift at right ride.

3. Install the cloth waste chute, thread stand as parts list.

4. Be sure the motor turning direction is clockwise. And the belt can be pressed inward about 10mm.

NOTE: The dimensions of motor pulley and sewing speed are shown in Table 1.

#PlazZ 2 AALZE / How To Operate The New Machine

BT BL 2 o B0 T DU A J2 301 4 5 0 IR T 0k o S B 20% 0y i B i K%, AV et B T
¥ 3 dge 5y i L
Please run the new machine in the first four at 20% less speed than maximum. Then replace the
new oil and threafter the machine may be operated up to maxim um speed.

03/2021
TYGN894D |



W8 iHZ i ENSEi# / Lubrication And Drainage

—. ERBZEN B
- FFIRELABEIT, UL T N BB 2 A A a2k JHMOBIL# 10 8% SGIP Y #1242 HL ki
A, (RO ilbs | F 2B Eel, RGP HURERZA,
—. EARhZzE®R B2
- FFRLL AR EEIF, A 2 HE G B .
- REECABLAS 2 A, IR AT AS BT e kR 29 A K
- AL R ATIEM A, LB A AR PR, S8R ERET,
=, $Z R
1. Lubrication Fig.1
Remove Screw A and fill in enclosec ultra high speed lubricate oil (or similar to Mobil#10, Esso#32)

until the top of Oil Level indicator between two lines of Oil Levek Sight Window, Then replace Screw A.
When the machine is operated for the first time is was idle for a long time, please be sure to oil the
top of the needle holder, guide, upper looper guide etc. Before operating the machine.
2. Drainage Fig.2
Remove Screw A and drain out the oil then eplace Screw A.
For keeping the good lubrication and machine life, please replace the new oil when the new machine
has been operating over four weeks, And after that, change oil every four months.
This machine has been fixed with oil filer, Please clean it every month or replace a new one if nec-
essary.
3. Needle Cooling Lubrication-Silicon oil.

F 7% / THREADING THE MACHINE

T MR S R AN S &8 Aok, Wit 2T, el REaa A FmE
R,

Refer to the sewing type you need for correct threading. Any incorrect threading may cause thread break,
uneven stitches or skip stitches etc.

Ht53%516{F il /For seamtype 516 only {L{k4ZE{EH] /For four thread only

03/2021
TY GN894D



2 E % / Thread tension

Pe|/Fig.5

PEER L oy BRI BE Oy B RIS, LA, 2R, FHR BRI F Z Al Z k.

The thrcad tension be adjusted according to sewing fabric, thickness, sewing thread, seam width,
stitch length etc. Therfore the pressure of the Tension Nuts or Thread Guides must be adjusted in each
individual case.

—. AEHZEEXE B5
S U LB L nR A A iR R
L35 R ek R URR 5
SRR L F Ak,
- S5 L U4 P DU ) 2k
1.Tension Nuts Adjustment. Fig.5
- The tension Nut (D controls the double chain needle thread
or left side overlock needle thread.
- The tension Nut &) controls the double chain looper thread.
- The tension Nut (2) controls the overlock needle thread.
- The tension Nut 3 controls the upper looper thread.
- The tension Nut @) controls the lower looper thread.

Z. HEESEXRE E6
- fEER A i AS04, 512, 514, BOOBER TN, A HAS3%S05H, HFOOBE
e b,
- BRI LR . SRR
2. Needle Thread Control Fig.6
In case of sewing type 504,512, &514, push Thread guide (D and @ to lowest point, and up to
highest point fo sewing type 503,505.
Note: The(+) direction is for more needle thread tension,and the (-) direction is for less needle thread
tension.
=. AftiELXxE A7
- AEERG A AS512, 504 LAk R LR A, OO SEEELRME, HRLH A
K503, 504, S14K LA EREAN, FOROWERELME,
L TR Om F
AXi: Jeleih4isk  Bii: #FIE Chi: 84 HiR512
- WE gk S HReam .
Dri: JEEMGZE Exi: B ME +hmnhEAEERE, RZED.

03/2021
TY GN894D



3. Looper thread Control Fig.7
For sewing type 512, when Upper Looper is extremely left, push takeup (D and @ at the position
as the chain line(----- ).

In case of sewing tupe 503, &505, When Upper Looper moves to lowest, set Take up Dand @
at the position as the continuous line (-----).

Adjust thread guide @ as follow. Point A-for stretchy thread is used.

Point B--for seaming and blindstitch hemming. Point C--for seaming tupe 512.
Adjust Thread guide @as follows.
Point D--for stretchy thread is used. Point E--for seaming and blindstitch hemming.

NOTE: The direction is for more thread in sewing seam, and the direction is for less thread in
sewing seam.

M, RELORELEXE @8

IE# ZAER M AR PR A B M R T B h i i, AR AFTE A B el 2, ok
R 22 255 ) AR 3 1) ST IN E  1 W a  ERetR

4. Chain Looper Thread Cam Control Fig.8

When the needle moves to its highest position, the right corner of the Thread Cam @ matchs with
the upper surface of Thread Guide Bracket(D.

oosen screw (@Dand adjust the thread cam @as clockwise is late for timing of looper thread cam.

F/Fig.7

¥ 2% 1E% / Thread tension

MR AR AR, A Z AR R
- FREE FIRHDF R h P R B R R AL, PR Bl B AR AR T Z B N BT skl .
The stitch length adjustment is made accoring to the sewing fabric, differential feed ratio etc.

Keep pushing the Push Botton enter deep inside.

Keep pressing the Push Botton and match the desired stitch length which is shown on the pulley
with the indicating point of Belt Cover.

Ik HEE R Bl % A7 58 B / Pulley scale
Maxidiff Machine
ratio type 1 2 3 4 5 6 7
1:2 B2k /Seaming 1 1.5 2% 2.5 3 35 38
1:3 $ili#8/Shirring 0.7 1 1.4 1.7 2 2.3 25
1:1.3 W Eil1/Sergin| 1.6 2.3 3.1 3.9 4.7 5.4 5.9
1:4 ¥ 1ty /Speciall 0.6 0.9 1.2 1.5 1.8 2.1 1

03/2021
TY GN894D



B/Fig.9 Bl/Fig.10

#%t / Needle replacement

- fEHDC+2 Tk R 2 5 e JF ¥R 22 D JEHL B ¥t
- B F R AL, JFEE 2 2Z@mmE .
g @,

Please use DCX27 or equivalent needle size.

Loosen Screw(Dand remove the old needle.

Insert the needle which long groove faces you ard push it up deep into the needle hole until it
stops and tighten Screw(D.

EMRR(FEMES A EMAIEHEZ L) / Differential feed ratio adjustment

HiEBEMRZiadFEK Tor i Hig s, WAF F A2 ek, bz Wil .

R S ik D T ke R & D85 sl BR 22 @ I B 5 i BE AR RSK, B 2 Wk, o
it 32408

TE: AT O &l Wl 6 2 RI20 2 bbax 11, F0R I8 (e 20 RI200 b, wT el
FHibsk £1:0.7,

The differential feed ratio is the ratio of movements between Main Feed Dog and Differential feed
dog, when the movement of ain feed dog is biffer than differential feed dog, the fabric be stretched
in sewing, Othereise the fabric be shrinked.

Loosen Nut(Dthen rurn screw @)in clockwise for stretching the fabric, and in reveres direction for
shrinking the fabric then tighten Nut(D.
Note: When the furface of adjusting level(3be set at the scale(2) the defferential feed ratio is 1:1,and
if it be set over the scale its ratio can be adjustable up to 1:07.

F % Scale 1 b 3 4 5
@

% 2hilE 1:13] - [1:0.7]1:09(1:1.1{ 1:1.3 /

P 1:2 [1:0.7] 1:1 | L1417 1.:2

Differen-

tial Feed 1:3 ] 1:1 |1:1.5] 1:2 |1:2.5] 1:3

ratio ) ‘ . : _ _

4 [1:1.1[1:1.61:23[1:2.8] 1:3.3 s

03/2021

TYGN8%4D D



FHBYTHZBEXZE / Parts relation and timing

—. #HFEtiz E12
HEF LA RN, PR

BECL A H ) T o B2 BB, B | %
BL 959, 7mm ({5 ELHLES 110.8 \ “‘g
C11.0mm,  RUEHM AR S

$Fmipr0—0.3mm, {H 47 §F T B a0 b
B1.2mm,

A9.5-97
Mk et RS OWERELLTHE | HighLif 10.8-11

ahet e, Feah Bl 4 1 v 4 £ £L
Wb, B BOAER Y @ DLIM AR,
Feah BT LBk B e L, BRREH R E W S BUR RO,

1. Needle and Needle Plate Fig.12

When the Needle moves to the highest position, the distance between needle point (left needle if
two needle) and needle plate is 9.5-9.7mm for standard lift machine or 10.8-11.0mm for high lift ma-
chine, Each needle must centers in each needle slot of Nedle plate. The right needle musted ahead ab-
out 0.2-0.3mm than left needle. And the distance between the needle point (right needle if two needle)
to needle slot of Needle Plate or presser foot is 1.2mm.

Slightly loosen Screw(@Dof Needle Drive Crank.  Rotate the pulley to check if needle center in
each needle slot of needle plate. or you may lossen screw(@and adjust needle holder.

Rotate the pulley for removing the needle to the highest position, tap the Needle Holder guide
until the correct needle height is obtained. Tighten screw (.

—. tast5stzx® E13

Y LAt ERERAN, @RS 0%E4.5-5.0mm, WEHEH AR OESAH
Riaey8h5.5—6.0mm,

2. Upper Looper (Spreader) and Needle Fig.13

When the Upper (spreader) moves to the extremely left, the distance between the point of looper

(spreader) and center line of needle is 4.5-5.0, for 1 needle (spreader) to center line of left needle is
5.5-6.0mm for 2 needle machine.

Pel/Fig.13

03/2021
TY GN894D



=. TRft5#zx% E14, 15

R A R A, A EER GG
ZRON I EL e 5 R dE) Z BB AR AEFEHLEA -
3.4-32mmin FEdles: 3.0-3.2mm,

MF AR LD ER WU LA B A B
mt, ¥ A Z EBE A0-0.5mm,

M, LAst5TaAzx% HE16

ML, FaihizEen, PasE e
2L, AR, HRIBEAXUH0.5mm
EeB i A0.2mm,

WEHEEE 7R, ¥R EB Lz
B 470.1-0.2mm,

., #E5RHRZXRE A7

R AR RUAT B CREHREL K §LR
qE )P, SRS AZRIECH0mm
MEHE S TR, B RS EHRB Z B
40.1-0.2mm,

N, REQst5EzxE  E18

SRR B A e ey g 15
e 2 2. 5mm,

3. Lower Looper and Needle Fig.14 15

When the lower looper moves to the extremely left, the distance between looper point and center
line of needle (left needle if 2 needle )is 3.4-3.6mm for high lift machine. When the lower looper

moves to the center line of needle (left needle if 2 needle) the gap between needle and looper is 0-0.0 5Smm

4. Upper Looper and Lower Lopper Fig.16
When the Upper and Lower Looper is crossed.

5. Needle and eedle Guard Fig.17

When the Lower Looper point is opposite the center line of Needle (left needle if 2 needle),the
gap between Needle and rear Needle Guard Ais Omm, When Needle moves to the lowest position,the
gap between Needle and front Needle guard B if 0.15-0.2mm.

6. Chain Looper and eedle Fig.18

The Chain Looper must be fixed into the lowest position of is holder and when the Chain Looper
moves the the extremely left, the distance between the looper point and center line ofneedle is 2.5mm.

A @
I{‘E 0.150.20
B el
02 : ! I
s & !LL_LL[.{ ' L
(e Needle B
2 P ;

~ }-g} 2.5

ﬁ -
P/Fig.16 B/Fig.17 PH/Fig.18

03/2021
TY GN894D

7



ﬁflﬁﬁﬂﬁﬁﬁﬂ’mblem settlement:
Wi £t / Needle break

[EE /REASON

1, fhHaedediin

. HRSFAE

s
rEEE R Z X HREIR

. S Z R R

o FEARA BB i i B g v e

S Lh B b R
¢

1. Needle installed wrong

2. Wrong needle size

3. Needle is bended.

4. Wrong relation with Needle Guard.
5. Wrong relation with looer.

6. Needle does not center the needle
slot of Needle Plate or Presser Foot.

W2k / Thread break

[FE /REASON

. RMRAAR

. AN A e LEEHL K

SER Y I

LR ) Ao

R

. BRI

 EHRBERLE s (DEFE AL T
Q) B

8., PEERl LUHLES

9. HY5aH ZXRHR

10, %, &%k, EHEESHREBET

. Inferior quality of thread.

. Thread thicker than Needle hole.

. Wrong threading.

. Thread tension is too strong.

. Needle installed wrong.

. Thread Stand installed wrong.

. Over heat of Needle 1.No silicon oil
2 Wrong setting of Needle Guard

8. Thread Disc or Guide is burred.

9. Wrong relation of Needle and Looper.

10. Needle, Looper needle Plate and guide

is burred.

Ll

e = L e R
Ll

=1 o Lh B e b2 =

03/2021
TY GN894D

1% / CORRECT

oL L b
I

. EPREG, KRmmfsa o
» MG AR H 2 2 B

GRS Ry
R R 52 KR
WA 2R AR

PR,

1. Reset needle correctly.

2. Use properly needle for fabric and thread.
3. Replace new needle

4. Readjust Needle guard.

5. Readjust looper.

6. Readjust the Needle Plate and Presser Foot.

%1% / CORRECT

. BUH R R EFIER
Bz S

. HFETS L

. T REPEER R

. FEREE
PR Lk kil A im
(DI Hih
Q)EBH TN

8. ML BT R TG
9. MEHSAHZRER
10, W26 Je b 480 7 Wh

1. Use good quality thread.
2. Use proper Needle for fabric and thread.
3. Rethreading correctly.
4. Readjust thread tension nut.
5. Reset needle correcly.
6. Reset thread stand for threading smoothly.
7. (1) Fill in Silicone oil.
(2) Readjust Neele Guard.
8. Gring off polish or replace new one.
9. Readjust Needle and Looper.
10. grind off, polish or replace new one.

b o L, QY <N TS R O
&



k%t / Skip stitches

JAE / REASON

1, 522 RHIR
2, FFERETIR

3, kPR in

4, PERIE Ty ko ek i)
5. 4WEHREHISRTE L

6, A%

7. TR s i

. Wrong relation of Needle and Looper.

. Wrong threading.

. Needle installed wrong.

. Inadequate thread tension or tension
too strong.

. Looper point is damaged.

. Needle is bended.

7. Wrong installed needle Guard.

A4%4 / Loosen stitches

JRE / REASON

I, SEERWIIA

2, ZekH

3, PEERREAR I P12k

4, FHERCTCEEM

5. B Ak

1. Wrong threading

2. Thread is thicker than Needle

hole.
3. Tension Disc do not press thread

properly.
4. Needle thread is not lubricated.
5. Wrong setting of Needle and
Loopers.

484718 / Uneven stitches

[R&E / REASON

1, FERHTR

2, SRR

3. FIRBERR

4, JIARWAEESE ()R (2))) 6
5. gL

6. FHRZM

7, BEFHH SRS

8, 1 ELE ok o ke )

1. Wrong threading.
2. Thread stand installed wrong.
3. Lower Knife installed wrong.
4. Knives do not trim neatly.

(1) Knives installed wrong.

(2) Dull lower knife.
5. Thread Disc or Guide in burred.
6. Needle point is damaged.
7. Inadequate heigh of feed dogs.
8. Inadequate thread tension.

o b —

o Lh

3% / CORRECT

1, st S A XR
2, m¥EEFIEL

3, EHIETL

4, PR

5. BB Lk
6. i

7. WS Y

. Readjust Needle and Looper.
. Rethreading correctly.

. reset Needle correctly.

. Readjust Thread Tension Nut.

S I L

. Replace new one.
. Replace new one.
7. Readjust Needle guard.

[= ¥

%t % / CORRECT

1, REHIFE

2, Y RSFZ 5 gk
3, PR LR RS AR
4, #maknh

5. WHNE#RE

1. Rethreading correctly.

2. Use proper Needle.

3. Reset Tension Disc properly.

4. Fill silicon oil.
5. Readjust needle and loopers.

%1% /| CORRECT

1, E¥ IS

2, PR R Mgk B n
3, EHRET )

4, ()i % J] Esfn &
5. EHHOE

6, Mt

7. WRIE#EE

8, VREAEE JyuR g

1. Rethreading correctly.

2. Reset Thread for threading smoothly.
3. Readjust lower knife.

4. Correct as follow:

(1) Readjust Knives.

(2) Sharpen or replace new knives.
5. Gring off, Polish or replace new one,
6. Replace new Needle.

7. Readjust feed dogs.
8. Readjust Thread tension nut.

(2 ] 2 B e

03/2021
TY GN894D



4& &8k L / Wrinkled stitches

JE & / REASON %% / CORRECT
1. Pk bk aR 1, 3R ol R R

2. $E B ksl k 2. R R
3. PR FHR 3. REEERHELE S
4. NTERY) 4. BEF| T Ry R A5 ah
5. ZENEFARRS 5. mdE Y s
6. FIAH 6. HEFC Az v
7. AL R e B K 7. VRl A B B

1. Thread tension is too strong.

2. Inadequate pressure of presse foot.
3. Inadequate height of feed dogs.

4. Knives do not trim neatly.

5. Differential feed is not matched.
6. Needle is too thick.

7. Seam width is too narrow against
the chain off finger of Needle palte.

. Readjust thread tension nut.

. Readjust Presser foot pressure.

. Readjust feed dogs.

. Readjust knives or sharpen knives.

. Readjust differential feed ratio.

. Use proper Needle for fabric and thread.

. Readjust seam width or replace chaim off
finger.

=] O Lh o LW ) —

INGEHZ AN IR [E / Thread chain does not come out smoothly

JEE /REASON 1% / CORRECT

1. PR L. ke

2. AR AR e L A ANE 2. 4R L

3, HEE R R 3. W e

4, SRR 4. THE A5

5. PRERERIY A ook A5 S-ﬁﬁﬁ%ﬁﬁﬁﬁ

6. FH5AE 2 X R 6. WEE T2 XA

7. MR TS RTEL 7. JRb A siah 4 T 8RB
8. Pl O 8. FIWhE B JF

. Reset presser foot correctly.

. Readjust Looper thread Cam.

. Reset Double chain looper correctly.
. Rethreading correcty.

. Readjust Thread tension nut.

. Readjust Needle and looper.

. Gring off, polish or replace new ont.
. Polish thread tension disk.

. Presser foot installed wrong.

. Inadequate timing of looper thread cam.

. Double chain looper installed wrong.

. Wrong threading.

. Inadequate or too strong thread tension.

. Wrong relation of Needle and looper.

. Needle Plate Thread Disc or Presser foot
is burred.

8. Thread tension disk is rough.

~1 o LA e L b e
o0 =1 O W B W R —

03/2021
10 TvGN894D



emblies

. M=ERME / Frame ass

F 5 | FHRS
Ref.No| Part No. # i




12

—. M EER15%1 / Frame assemblies 1

FO% EHES 5 g e ¥ B Amt. Req.

Ref.No| Part No. 3 4 5
1 M2-1 5 cover 1 1 1
2 M2-2 BEE] SCrew 4 ] 4
3 M2-3 P g 4 washer 1 1 1
4 M2-4 HEET SCrew 3 3 3
6 M2-6 Mz oil gauge 1 1 |
7 M2-7 ki) screw 4 | 4 | 4
8 M2-8 b left cover 1 1 |
9 | M29 M oil seal | HE
10 M2-10 HRET screw 1 1 I
11 M2-11 He#f 3k presser barhead 1 1 1
12 M2-12 BB R i 1
13 M2-13 L Sd] screw E 1
14 M2-14 LI $d) screw 2 2 2
15 M2-15 RET screw | 1 1
16 M2-16 Al AR 3 front cover snaping 1 1 1
17 M2-17 T screw | 1 |
18 M2-18 R E] screw 1 1 1
19 M2-19 B % e locking plate 1 1 1
20 M2-20 Mbw oil gauge 1 1 |
21 M2-21 A R fan cover | | 1
22 M2-22 e i B belt cover 1 1 I
23 M2-23 - £ screw 3 3 3
24 M2-24 > 35% 3 thread tensor 1 3 4 4
25 | M225 | RTiEERHR fant thead guide plate EERE
26 M2-26 it e it thread guide plate 1 1 I
27 M2-27 T screw 2 2 2
28 M2-28 it £ b thread guide plate 1 1 1
29 M2-29 7t Hil % left anterior cover 1 1 1
30 M2-30 BRET screw 3 3 3
31 M2-31 i Hi looking plate 1 1 1
32 M2-32 WEET SCTEW 1 1 1
33 M2-33 IRET screw 1 1 1
34 M2-34 HiI T 14 front plate 1 1 1
35 M2-35 RET screw | 1 I
36 M2-36 57475 hinge pin 1 | 1
37 M2-37 Hek hinge 1 1 1
38 M2-38 283N hinge pin spring 1 1 1
39 M2-39 e 33 sCrew 1 ] 1
40 M2-40 BRET SCrew | 1 1

03/2021
TY GN894D




03/2021
TY GN894D



=. HLE#RH2 / Frame assemblies 2

Fulsnas| Name % i Amt. Req.

Ref.No| Part No. 3 4 5
1 M3-1 =) to cloth plate 1 1 1
2 M3-2 N shaft pin 1 1 1
3 M3-3 BRET screw ] 1 1
4 M3-4 TR copper sheathing 1 1 1
5 M3-5 Bl washer 2 2 2
6 M3-6 b8, 7 a washer 1 ] 1
7 M3-7 £ screw 3 3 3
8 M3-8 B hH washer 3 3 3
9 M3-9 BEET sCrew 3 3 3
10 M3-10 B 5 1 cras pad 1 | 1
11 M3-11 3% slide cover 1 1 1
12 M3-12 EEAT SCrew I 1 ]
13 M3-14 #Hh washer 1 1 1
14 M3-16 L sping 1 1 1
15 M3-17 HhOreEE] shaft screw 1 1 1
16 M3-13 BT screw 1 1 1
17 M3-15 ikl bach plate 1 1 1
18 M3-22 I SEL lower knife holser bnek plate 1 1 1
19 M3-18 ET SCrew 1 1 1
20 M3-20 Pl 7 4 crash pad I 1 1
21 M3-21 ET SCrew 2 2 2
22 M3-19 + % snapring 1 1 1
23 M3-23 T screw ] 1 |
24 | M3-24 # washer 1 1 1
25 M3-26 PRET screw 1 1 1
26 M3-25 #ly washer 1 1 1
27 M3-30 Bhi 4§ shield 1 1 1
28 M3-31 R holder 1 1 1
29 M3-29 #h washer 2 2 2
30 M3-28 BET screw 2 2 2
31 M3-32 m# head cover I 1 !
32 M3-27 R ET screw 1 | 1
33 M3-37 i EEELN cloth back plate | | 1
34 M3-36 L 3] SCrew 2 2 2
35 M3-39 ISR rear window plate 1 1 I
36 | M3-38 BT SCTEW 2 2 2
37 M3-41 HE A poper washer I 1 1
38 M3-42 Yol upper left cover | 1 1
39 M3-43 WRET SCrew 5 5 5
40 M3-33 #wh washer 2 2 2
41 M3-34 EET SCIewW 2 2 2
42 M3-35 45 b e 1 1 1

03/2021
14 TvGN894D




2021
T 940 1H



M. F3ER4> / Main shaft assemblies

w e (eems] . o S B W Amt Req

Ref.No| Part No. 3 4 5
1 M4-1 4 main shaft 1 1 1
2 M4-2 #HA B wheel 1 1 1
3 M4-3 8 B foR 2) i rear shaft bearing cover 1 1 1
4 M4-4 ¥R iR ) sl 4 rear shaft bearing cover washer 1 1 1
5 M4-5 1 b oA g £ main shaft spring washer 1 1 1
6 M4-6 F S hb g main shaft bysgubg asm 1 1 1
7 M4-7 | bl s 1 Seal ring 1 ] 1
8 M4-8 ol ) main shaft queen shaft bearing 1 1 1
9 M4-9 b 5L R FT oil pump worm 1 1 1
10 M4-10 -+ fil il A main shaft bearing 1 1 1
11 M4-11 - 5 shaft end bushing washer 1 1 1
12 M4-12 ESh A main shaft light bushing 1 1 1
13 M4-13 fih #& 80200 bearing 80200 1 1 1
14 M4-14 i bearing cover 1 1 0
5M4-14 b bearing cover 0 0 I

15 M4-15 il 2 ok 4 1B bearing cover washer 1 1 1
16 M4-16 st pulley 1 1 1
17 5M4-17 RE ot bulgy pulley bearing 0 0 1
1 S073 Bl R B T pulley screw 1 1 1
2 w03 Bl s BRI B pulley screw washer 1 1 1
3 S070 Bz 44 T pulley set screw 1 1 1
4 S085 B A S st r g 1 pulley set screw 1 1 1
5 S032 e PR ILS) S ¥EE]  rear shafting bearint cover srew 3 3 3
6 S043 MR PR YT oil pump worm screw 1 I 1
7 S078 i FLYRET screw 2 2 2
8 S019 MFLERET SCrew 1 1 1
9 S022 B G R T T bearing cover screw 3 3 3

03/2021
6 TYGN894D




03/2021
TYGNs9sD 17



F. $HERME / Needle bar assemblies

B EHES L g - ¥ B Amt. Req.

Ref.No| Part No. 3 4 5
1 M5-1 iR crank I 1 I
2 M5-2 HET screw 1 | 1
3 M5-3 BT screw ] 1 1
4 M5-4 RN pin 2 2 2
5 MS5-5 T oil wick 2 2 2
6 M5-6 HF connecting rod 1 1 1
7 M5-7 BE] screw 2 2 2
8 M5-8 4R back plate 1 1 1
9 M5-9 SRET screw 1 1 |
10 M5-10 T needle bar 1 | 1
11 M5-11 L2 0s screw 1 1 1
12 M5-12 A needle bar ring 1 1 1
13 M5-13 M B oil seal 1 1 1
14 M5-14 BRET screw 1 | 1
15 M5-15 HEk connector 1 | |
16 M5-16 i oil pire 1 1 |
17 M5-17 LE spout plug 2 2 2
18 M5-18 BRET screw 1 1 1
19 | M5-19 LR needle bar | 1 I
20 M5-20 ORI type*O”washer 1 1 1
2] M5-21 M pin | 1 1
22 MS5-22 $RET screw 1 1 |
23 M35-23 BT screw I 1 I
24 MS5-24 i1 crank 1 1 I
25 MS5-25 BRET SCTEw 1 1 1
26 MS5-26 slic snap ring 1 I 1
27 M5-27 #H washer 1 1 1
28 M5-28 % snap ring 1 1 1
29 M5-29 KER long connecting rod 1 1 1
30 M5-30 9RET SCTEW 2 2 2
31 Mé6-31 4l upper shaft 1 I 1
32 Ms-32 | B Screw 1 R
33 M5-33 v need clamp 1 1 1
34 M5-34 BRET screw 1 2 2
35 M5-35 BRE] screw 1 2 2
36 M5-36 il needle clamp 1 1 1
37| M537 | BB screw I 2 | 2
38 MS5-38 ] needle clamp 1 I 1
39 M5-39 ] needle clamp 1 ] 1
40 M5-16 EHAT RS PR balance block I 1 1
41 S099 BRET SCTEW 2 2 2

03/2021
18 TvYGN894D



B
\Sa

03/2021
TY GN894D



7N fakRER

SRR , Nt | % B Amt. Req.

Ref.No| Part No. I 3 4 5
| Mé-1 - R pressor foot shaft | I 1
2 Ime2 | BT pin i 1% L3
3 M6-3 JE R pressor foot 1 1 1
4 Mé6-4 8RET screw 3 3 3
5 M6-5 Ak ) thread cutting knife 1 1 |
6 M6-6 LAk +F = finger protector 1 | I
7 M6-7 Ll screw 1 1 1
8 M6-8 WTRE nut 1 I |
9 M6-9 o % spring 1 I 1
10 M6-10 #wF lifting handle 1 | 1
11 Mé-11 il spring 1 1 1
12 | M6-12 iRET screw I 1 1
13 M6-13 BRET screw 1 1 1
14 | M6-14 PR 1 1 1 1
15 M6-15 1 e 1 washer 1 1 1
16 Mé6-16 1 pin 1 1 1
17 M6-17 HeAr 41 presser bar form 1 1 |
18 | M6-18 B 5 slide lover ] 1 1
19 M6-19 JE £ presser foot shaft bushing 1 1 1
20 M6-20 o o spring 1 1 l
21 M6-21 H3 T b presser foot cranh 1 1 1
22 M6-22 3 R B 1 presser foot cranh 1 I I
23 M6-23 ERET screw 2 2 2
24 | M6-24 it 1 1 |
25 | M6-25 il screw 2 2. | 2
26 M6-26 ERET screw 3 3 3
27 | M6-27 4} nut 1 | 1
28 M6-28 i H AL FF presser foot lever 1 1 1
29 M6-29 B hggk 1 1 1
30 M6-30 1 FE B SR ¥ T presser foot screw 1 1 1

03/2021
20 TYGN894D




03/2021
TY GN894D



+. 34&ER4 / Thread guide assemlies

2 | Egme % % Name ¥ & Amt Req.
Ref.No| Part No. 3

1 M7-1 B % thread tension spring I 2 2
2 M7-2 b1 53 thread tension screw 3 4 4
3 M7-3A R B} thread tension nut 3 4 4
4 M7-4 iR R 1IE 33 thread tension spring 3 4 4
5 M7-5A VA k- 3h thread tension spring retainer house 3 4 4
6 M7-6 &k thread tension disc 6 8 8
7 M7-7 ¥ £k b 4 thread tension disc washer 3 4 4
8 M7-8A pugs thread guide 2 2 2
a M7-9 Pkt upper thread take-up I 1 0
5M7-9 Pkt upper thread take-up 0 0 1

10 M7-10 M & oil box | 1 1
11 M7-11 e R oil felt 1 1 1
12 M7-12 it R thread guide 1 1 1
13 M7-13 ek M 2 2 B oil box washer I 1 1
14 M7-14 RS oil felt 1 1 1
15 M7-15 =32 tension spring 1 1 1
16 M7-16 e &R thread controler disc holder 1 1 1
17 M7-17 % spring 1 1 1
18 M7-18 RN HE thread controller disc guide bushing 1 1 1
19 M7-19 fag 30y throat plate positionign rod 2 2 2
20 M7-20 B throat plate barcket 1 1 1
21 M7-21 il e 4 thread mark guide 1 1 0
5M7-21 FURSE S thread mark guide 0 0 1

22 M7-22 e teat needle guard 1 1 1
23 M7-23 A R thread tension spring 2 2 2
24 4M7-24 Al Y front needle guard 0 1 0
IM7-24 Al PER Y front needle guard 1 0 0

5M7-24 Hil PP 4 front needle guard 0 0 |

25 4M7-25 i throat plate 0 1 ]
3M7-25 HHir throat plate 1 0 0

5M7-25 £ throat plate 0 0 1

26 M7-26A i £ thread guide I 2 1
27 5M7-27 it £k thread guide 0 0 1
28 5M7-28 Pl needle guard I 0 0 1
29 5M7-29 eI needle guide 11 0 0 1
30 M7-30 bisk gl needle guard barcket 1 1 0
SM7-30 Eiak ge]. needle guard barcket 0 0 1

31 M7-31 i snap plate 1 1 1
32 M7-32 i snap plate washer 1 | 1

03/2021
22 TYGN894D




1 $099 ERET screw 1 1 1
2 $035 g1 34 throat plate screw 2 2 2
3 S016 AP e HUIRET fornt needle snap screw 1 1 1
4 S061 AR throat plat barcket screw 2 2 2
5 S015 iof £k R ET thread guide holder screw 2 2 2
6 5033 R ah £ S e R T oil box set screw 1 1 1
7 §072 REM XM E#RE  oil box washer set screw I I 1
8 S003 Ja e F5 8 T rear needle guard screw 2 2 2
9 S023 ik REL 3] needle guard screw 1 1 1
10 wo7 e needle tuard washer | 1 |
11 5017 it 47 thread take up screw 2 2 2
12 S103 PR snap plate screw I 2 2 2
13 s019 e 11 snap plate screw 1 1 1 |
14 5104 500 (TR 5T snap plate set screw | 1 ]
15 S045 FrE 1 T SCTEW 2 2 2

03/2021
TYGN894D 23



J\. tZ$HER4y / Upper looper assemlies

F 5 | %HmS %, 73 Mo ¥ & Amt Req.
Ref.No| Part No. 3 4 5
1 MB8-1 Tt looper link 2 2 2
2 M8-2 e IR looper link holder 2 2 ]
3 M8§-3 JE 4 thickness washer 0 | 0
5M8-3 Je s thickness washer 1 0 1
4 M8-4 LA upper looper shaft 1 1 1
5 MB8-5 o i big washer 1 i 1
6 M8-6 EBEHAMRER upper looper shaft rear bashing 1 1 1
7 M8-7 B R upper looper shaft foot bushing 1 1 I
8 M8-8 B i B upper looper shaft oil seal 1 1 |
9 M8-9 7B e hiR upper looper shaft crant 1 1 1
10 MS-10 b & e R AT upper looper shaft bar 1 1 1
i1 MS-11 AT RS connecting rod shaft pin | 1 1
12 M8-12 i Fh washer 1 1 1
13 MB-13 Mk oil wick 1 1 1
|14 MS-14 EE R upper looper slide bar slidel block 1 1 1
15 M8-15 jLiEE oil felt 2 2 2
16 MB8-16 il oil felt 1 1 1
17 M8-17 biliE=" oil wick 2 2 2
18 M8-18 18 iR acreen oil plate 1 1 1
19 MS8-19 HE# felt plate 1 1 ]
20 M8-20 R Seh] thread hlder snap plate i 1 1
21 M8-21 EEERh S R upper looper shaft slide bar bracket 1 1 1
22 M8-22 bk o) oil seal 2 2 2
23 M8-23 hiE oil tube 1 1 1
24 M8-24 W oil tube 1 1 1
25 M8-25 Wk 2 B thread amount regulating plate 1 1 1
26 M8-26 LBt ek upper looper thread guide 1 1 1
27 | m8-27 255t i 2 upper looper shaft thread plate 1|1 1
28 M8-28 AR shaft bearing guaid 2 2 2
29 MS§-29 o B0 g b R lower looper holder copper I 1 1
30 MS8-30 E5ap looper 1 1 I
31 M8-31 &R upper looper crank bearing 0 1 0
5M8-31 RS upper looper crank bearing 1 0 1
32 M8-32 FHE threading rube 2 2 2
| 33 M8-33 MFLId 2R two for thread guide 1 1 1
1 S074 ST shaft screw 8 8 8
2 50384 A EF EAT 1L BHERET scre B 2 2 2
3 S058 - 5 £ AR AR ET upper looper shaft crank screw 1 1 1
| 4 wi2 s i) upper looper shafi washer 1 1 1
5 S009 EZethhit v 2 link pin set screw 1 | 1
6 S101 Eahih g el nexagon socket screw 1 1 1
7 5036 LR ET upper looper shaft screw 1 1 1
8 W04 L] wather 1 1 1
9 5032 F25eh it 2832 885T  upper looper shaft thread guide screw | 2 2 yl
10 5027 W £ &l 1% B MR ET thread amount regulating plate 2 2 2
11 5037 LERET 4] screw I 1 1
12 5014 b LR R T looper shaft thread guide screw 2 2 2
13 W08 wedh i 2k A looper shaft thread guide washer 2 2 2
14 S097 -5 5 Sl S M R 5T upper looper shaft thread plate screw 1 ] 1
15 5062 i 21 040) upper looper shaft thread plate serew 1 1 1
16 5012 S P R T thread holder snap plate screw 1 1 1
17 5095 Sk WP R R T thread holder snap plate screw 1 1 1
18 S015 125 61 W T upper looper set screw 1 1 1

03/2021
24 TY GN894D



03/2021
TYGN894D 2D




. TZTEHER4 / Lower looper assemblies

F 5 | FHRS % o Niie ¥ & Amt Req.

Ref.No | Part No. 3 4 5
1 M9-1 JE i [ lower looper shaft copper bushing 1 | 0
5M9-1 JFHE washer 0 0 1

2 M9-2 T 55 hh e lower looper shaft washer 1 1 1
3 M9-3 ME oil seal 1 1 2
4 M9-4 THHATER lower looper tront bushing 1 1 1
5 M9-5 THHEER lower looper rear bushing 1 1 1
6 M9-6 TREFE lower looper holder 1 1 1
7 M9-7 THe SRR lower looper crank washer 2 2 5
8 M9-8 T lower looper 1 1 0
9 M9-9 el 2 copper washer | 1 1
10 M9-10 U thread quide 1 1 1
11 M9-11 TRk lower looper thread guide 1 1 |
12 M9-12 THH=Flilk lower looper 3-thread guide 1 1 1
13 M9-13 THHH lower looper shaft 1 1 0
5M9-13 T lower looper shaft 0 0 1

14 M9-14 TS lower looper crank 1 1 0
5M9-14 TEEHE Sl lower looper crank 0 0 1

1 $036 TR lower looper shaft screw 1 1 1
2 W04 Akt elastic washer 1 I 1
3 5101 R R ET crank screw 1 1 1
4 S060 TEHRE cower looper holder screw 1 1 1
5 w12 TR lower looper holder washer 1 | 1
6 w07 THHREE lower looper holder washer 1 1 1
7 5022 TR E] lower looper screw 1 1 1
8 S032 T & ¢l S R T lower looper thread guide screw 1 1 1
9 S067 i FIRET crank screw 0 0 2
10 S015 gL 33 crank screw 0 0 2

03/2021
26 TYGN894D




03/2021
TYGN894D 27



+. EIE$HER4 / Front lower looper assemblies

F 5 FHRS % 7S Rkt ¥ B Amt Req
Ref.No| Part No. 3 4 5
1 SM10-1 Al 2 £ 42 front looper shaft holder 0 0 1
2 5M10-2 Al & front looper 0 0 1
3 5M10-3 AR front looper shaft regulding washer 0 0 1
4 5M10-4 Al %5 E b frong looper cranlk 0 0 1
5 5M10-5 Wi regulafting plate 0 0 1
6 SM10-6 Wi tegulating palte pin 0 0 2
7 5M10-7 1iEa7 oil thread 0 0 2
8 5M10-8 LIRS front looper shaft front bushing 0 0 1
9 5M10-9 [iEERigi =30 front looper shaft rear bushing 0 0 1
10 5M10-10 Al 25 1 i frong looper shaft 0 0 1
11 5M10-11 5 &l W driving lever 0 0 1
12 5M10-12 | BEahihis driving crank 0 0 1
13 5M10-13 | AUEFEHESR front looper slide block 0 0 1
1 S005 GRS g RvE:1: §3] front looper thread ruide screw 0 ] 1
2 S016 Al E e R T front looper guide set screw 0 0 1
3 S060 UERES 3] front looper holder set screw 0 0 1
4 wi2 A RET front looper holder screw washer 0 0 2
5 S028 A5 £ 1 R ET front looper crank screw 0 0 2
6 $101 RIS EFE B EMET  front looper crank holder set screw 0 0 1
7 5043 55K 3 i 4 T 22 nexagon socket sefscrew 0 0 1
8 S094 S5 )y g g e T £ driving levdr set screw 0 0 1
9 $093 5% 2l ot 5 R £T driving lever set screw 0 0 1
10 E03 % snapring 0 0 1

03/2021
28 TYGN894D




03/2021
TY GN894D



. TETEHER4 / Lower looper assemblies

o e % & Amt Req

Ref.No | Part No. 3 4 5
1 MO-1 JE lower looper shaft copper bushing 1 1 0
5M9-1 [T washer 0 0 1

2 M9-2 T e R lower looper shaft washer 1 1 1
3 M9-3 ME oil seal 1 1 2
4 M9-4 THHEIER lower looper tront bushing 1 1 1
5 M9-5 TEHHEER lower looper rear bushing 1 1 1
6 M9-6 TR lower looper holder 1 1 1
7 M9-7 THH S A lower looper crank washer 2 2 5
8 M9-8 T&E lower looper 1 1 0
9 M9-9 4 copper washer 1 1 1
10 M9-10 JUE- ) thread quide 1 1 1
11 M9-11 TH LR lower looper thread guide 1 1 1
12 M9-12 THH=Flit kL lower looper 3-thread guide 1 1 1
13 M9-13 T4 &5k lower looper shaft 1 1 0
5M9-13 T e lower looper shaft 0 0 1

14 M9-14 T EHE S lower looper crank 1 1 0
5M9-14 TR MR lower looper crank 0 0 1

1 S036 TEEH R ET lower looper shaft screw 1 1 1
2 W4 Pkt elastic washer 1 I 1
3 5101 1Eah AR T crank screw 1 1 1
4 S060 TR e cower looper holder screw 1 | 1
5 w12 T REE lower looper holder washer 1 | 1
6 W07 THEEHREE lower looper holder washer 1 1 |
7 S022 T EHRET lower looper screw 1 1 1
8 S032 TE &L e RmET lower looper thread guide screw 1 1 1
9 S067 i ISR ET crank screw 0 0 2
10 S015 fill A AR T crank screw 0 0 2

03/2021
30 TYGN894D




03/2021
TYGNe9sD 31



+—. FT&M#ER 4 / Cam assemblies

F 5 EHERS | 4 o Nkt ¥ & Amt Req.
Ref.No| Part No. 4 5
1| sMI11-1 A 4T bearing snap uing screw 0 0 1
2 SM11-2 ¥EFFE £ Ak bfeat guide camtop 0 1] 1
3 5M11-3 i 7 1 FE shaft snap crank screw 0 0 1
4 5M11-4 i 4 shaft snap washer 0 0 1
5 SMI1-5 4 ph it 7R crank adjusting pin wather 0 0 1
6 5M11-6 s el oy crank adjusting pin nut 0 0 1
7 SM11-7 R £ holder finger nut 0 0 1
B 5M11-8 B AR _holder finger 0 0 1
9 5M11-9 M E thread guide plate screw 0 0 1
10 SMI11-10 T8N thread guide plate screw 0 0 1
11 SMI1-11 Sk thread guide finger set screw 0 0 |
12 5MI11-12 | ddEei thread guide for 2-thread screw 0 0 2
13 SMI1IL-13 Sy washer 0 0 1
14 SMI11-14 | REHE thread guide hook screw 0 0 1
15 SM11-15 | PREr# 0 0 1
16 SMI1I-16 pUEs 228 thread guide hook 0 0 I
17 5MI11-17 R 2-thread thread guide 0 0 1
18 SM11-18 Ja SHERIR rear thread guide finger set screw 0 0 l
19 5M11-19 | SEEE thread guide tube bushing 0 0 2
20 5M11-20 ks thread guide tube 0 0 |
21 5M11-21 e IR R thread guide tube olamp 0 0 2
22 5M11-22 Jigag g thread tension plate holder 0 0 1
| 23 5MI11-23 | RERTE holder spool 0 0 1
24 SM11-24 | ¥kl holder spool 0 0 2
25 5M11-25 b 355 holder spool spring 0 0 1
26 5M11-26 V] HE M T S A 5 R SR T presser nut 0 0 |
I S002 il 7R 1% P R T bearing snap ring scrwe 0 0 .
2 S009 JTH e T 22 cam set screw 0 0 2
3 S101 1o i oy 4 4T crank set screw 0 0 1
4 Wi2 1 A ot A crank washer 0 0 1
5 W06 i 44 ) s e crank adjusting pin wather 0 0 1
6 NO2 IR E 2 - 33 erank adjusting pin nut 0 0 I
7 ND3 Pk % R thread tension scrwe nut 0 0 1
8 5032 pgs 24 53] thread tension screw 0 0 1
9 | S003 It H R El thread guide plate screw 0 0 2
10 S017 SR thread guide plate screw 0 0 1
1 S038 R 2R 1A MR ET thread guide finger seet screw 0 0 1
12 8027 THR I SR b R ET thread guide for 2-thread screw 0 0 3
13 Wil e washer 0 0 1
14 S020 HEERERARET thread guide hook screw 0 0 ]

03/2021
32 TYGN894D




03/2021
TYGN894D 33



+=. ZzhiEHE 4 / Differential feed assemblies

F 5 | FHRS %, # Name ¥} 8 Amt Req.
Ref No| Part No. 3 4 5
1 MI12-1 25 11 1T 3% stich length reglating shaft 1 1 ]
2 Mi2-2 LR spring ! 1 1
3 M12-3 B4 AT 1R Y 6% B oil washer I | I
4 MI12-4 £ EE A AR stitch length regulating cam asm 1 1 1
5 MI12-5 SR Y AT R stitch length regulating block 1 1 |
6 MI2-6 W TR R E 8 I stitch length regulating block spring 2 2 2
7 M12-7 TR 4 stitch length cam ! 1 |
8 MI2-8 HHEE Y7 stitch length regulating plate | l 1
9 M12-9 %A e feed lingth cam | 1 I
10 MI12-10 ik feed cam spring 1 1 1
1 MI2-11 A A e 5 feed cam pin 1 1 1
12 | mi212 | EbiEA feed link B 1 [ 1 [
13 MI2-13 | &R feed rod rolling pin bearing 1 1 I
14 MI2-14 1571 1 # feed crank 1 1 1
15 MI12-15 FealliEHF differential link ik ] I I
16 MI12-16 Az =) i dofferential crank 1 1 1
17 MI12-17 I pin | | 1
18 MI2-18 Fer) AR R differential shaft bearing I 1 1
19 M12-19 £ oil seal 1 1 |
20 M12-20 ELC) snap ring 1 1 1
21 M12-21 s spring 1 1 |
22 M12-22 48 washer 1 1 |
23 M12-23 WY 7 regalating block 1 1 1
24 MI12-24 E washer 2 2 2
25 M12-25 AT AR B feed cam I 1 0
26 M12-26 B washer i 1 |
27 M12-27 F AR differential regulating holder | | 1
28 M12-28 R regulating screw 1 1 I
29 ‘MI2-29 i regulating screw spring I 1 |
30 M12-30 T s differential rigulating link 1 1 |
31 SM12-31 | HRREF O crank link cam 0 0 I
| S096 T B EAT B ET differential link screw 1 1 I
2 101 % B H R T differential crank screw 2 2 2
3 S028 4R R T snap ring screw 1 1 1
4 W15 fradic! washer 1 1 |
5 501 i washer 2 2 2
6 5037 2 i AT ] differential positon screw 1 1 1
7 5012 R eRET spring screw 1 1 I
8 $034 LEVRVRREMRET  differential set screw 1 1 |
9 S079 Bl SCrew I 1 1
10 5027 il IR ET differential positop screw 1 1 1
1 S032 F ol iR AR differential positop screw 1 | 1
12 S043 EHEE R YT AR ET stith length ) 4 4 4
|13 S008 AR R TR T feed cam regulating screw I 1 1
14 So11 B feed cam screw I 1 1
15 5040 EET screw | 1 I

b— — : -
16 S036 S AURVIER - 34 stitch length screw 1 I 1
03/2021

34 Ty GN894D




03/2021
TYGN894D 3D



+=. RFEHEPS [ Feed doy assemblies

B | Ergs % ” — ¥ & Amt Req.
Ref.No| Part No. 3 4 5
I MI3-1 ¥ W doy link plate 1 ] 1
2 M13-2 PR _feed doy holder o 1 I |
3 M13-3 a8 differential feed doy holear ! 1 1
4 M13-4 iERES - feed doy lift slide block 1 1 1
5 MI3-5 i A Fr HUEFH AR (L HGH)  feed doy lift slide block shaft bearing | 1 1 :
6 MI13-6 % snap ring ! I I
7 Mi3-7 et B differential feed slide block 1 |1 1
8 M13-8 2R O Lo slide block eccentric share | | |
9 M13-9 Fe AR A I (R LT dirercntial feed slide block eccentic washer | 1 | 1
10 M13-10 e e DA R slide block eccentric shaft bushing I I I
T MI13-11 % A feed shaft ) 1 W
12 MI13-12 E A AL feed shaft bashing (left) I 1 I
13 MI13-13 SLE e ] feed shaft bashing (right) I 1 -
14 M13-14 %A iﬁﬁfnﬂﬁq feed regulating crank 1 | 1
|15 | MI3-15 i washer 1 | 1
16 M13-16 5 AT RIER feed doy holder link | i 1
17 M13-17 EmFERE feed doy holer link bashing 1 1 |
18 MI13-18 AT R EFERE differetial feed doy holder link bashing | 2 2 2
19 | MI3-19 HH 4 R o B ~ crank slide block cover I 1 |
20 M13-20 iHH R crank slide block 1 1 1
21 M13-21 ) R T feed regulating crank 1 1 I
2 M13-22 7 R differential feed doy holder link I | |
23 M13-23 A FRERE differential feed doy holder link bushing I 1 I
24 M13-24 FEal) o S T AR pifferential feed doy holder link bushing washer | 2 2 2
25 MI13-25 ERHE T screw oil plate | S
26 M13-26 FRFM teed doy carrier connection rod 1 1 1
27 M13-27 wHE sealing connecting ring | | 1
28 M13-28 i s E adjustable oil seal 2 2 2
29 M13-29 G4 sealing connecting rod 1 | ]
30 M13-30 2% A o L b ~fecd doy link ecentric shaft I ! 0
SM13-30 | XA EH RS feed doy link ecentric shaft 0 0 |
31 M13-3] X8 _ differential dog | I 0
5M13-31 XehF differential dog 0 0 !
32 M13-32 § 35 A1 o main feed dog I I 0
sMi3-32 | M F main feeddog o [ o [
33| MI3-33 | EiEmF main feed dog ! I 0
I sMi13-33 | ESfA main feed dog o [ o |1

03/2021
36 TYGN894D



i T

regulating bushing

| 5028 ] | |
[ 2 S005 i B T £ T T feed dog bushing screw 1 I 1
3| S024 R W] sCTew I | I
4 | S100 FikA TR main fed dog screw 2 2 2 |
5 $029 Fo A7 o S FFARET dog hloder link 2 2 2
6 | S006 CERLLiLEE S . feed dog lift slide block screw | I !
7 | st Gk feed shaft crank screw (right) 2 2 2
8 8012 1 1t W &R 5T crank screw (left) 5 5 5
9 8069 ol 5 1 ) o R T crank slide block cover screw 2 2 2
10 S034 o L UHRERET I tooth rorks screw 1 1 1
11 5046 Rl 2] tooth rorks screw 4 4 4
12 S031 WA screw | 1 1
13 NO2 A1 35 A 43 5 8 B reed crank pin shaft nat 1 1 1

03/2021
TYGN894D 37/



+M. 54E84 / Frimming assemblies

P 5| FHRS | 5 o Wi ¥ & Amt Req.

Ref.No| Part No. 3 4 5
Mli4-1 EI1EF upper knife driving connecting link | 1 1
2 Mi4-2 Tt upper knife crank | 1 0
SM14-2 L) upper knife crank 0 0 1
3 MI4-3 A crank pin 1 1 1
4 Ml4-4 BIE S upper dnife frame rock shaft 1 | 1
5 M14-5 LJIM/E®  upperknife frame rock shaft brshing life 1 | 1
6 M14-6 ISIE FEES-] upper knife frame rock shaft bushing right 1 | 1
7 Mi4-7 8 washer 1 l 1

8 M14-8 )R upper knife holder ] 1 0
5M14-8 Nl _ upper knife holder 0 0 1
9 ‘M14-9 EEL: snap ring 1 1 1
10 M14-10 NS T upper knife holder pin 1 1 1
1 M14-11 2 upper knife | I 1
12 M14-12 el washer 1 1 1
13 M14-13 TR lower knife holder 1 1 0

5M14-13 | FJIR lower knife holder 0 0 | 1

14 Ml14-14 FIIRER ____lower knife holder bushing 1 1 L
15 M14-15 NAE 53 lower knife holder spring 1 1 I
16 M14-16 IR2ESEL T lower knife holder 1 1 1
17 M14-17 7] lower knife | 1 1
18 MI14-18 FIlE# lower knife holder looking plate 1 1 1
1 S057 PSR ] snapring screw 2 2 2
2 S010 LR E T upper knife cramk set screw 1 1 ]
3 §043 b= 70 i A R R T upper knife cramk pin screw 1 1 1
4 5074 L) EFFRET upper knife conneting link screw 2 2 2
5 S046 E TR T upper knife holder screw 1 ! 1
6 S025 LT upper knife screw 1 1 |
7 S036 TSR ET lower knife holder locking plate screw 1 1 1
8 S033 | FIRKE lower knife holder locking plate screw 1 1 I
v 5045 T IR T lower knife snap plate screw 1 1 | 1
10 S022 T ISR SR ET lower knife snap plate screw 1 1 1
1 NO1 T e et lower knife snap plate screw ] i 1

03/2021
38 TYGN89sD




0000000
TTTTTTTT



+3EH. EHES / Presser foot assemblies

ko - %t Amt.Req

Ref.No| Part No. 3 4 5
1 MI15-1 RS presser foot holder 1 1 1
2 MI15-2 HE R b 4 presser foot shaft bushing 1 0 1
3 M15-3 s B R 4 presser foot holder pin 1 1 0
4 M15-4 s D 248 presser foot holder shaft 1 1 1
5 M15-5 e B presser foot shaft bushing 1 1 1
6 M15-6 BRCE el presser foot shaft snap ring 1 1 1
7 M15-7 i lever spring 1 1 1
v M15-8 R R presser foot crank 1 ) 1
9 MI15-9 BB WS presser foot lifting lever 1 1 1
10 M15-10 M 2 hook 1 1 1
11 M15-11 IR A % spring 1 1 ]
12 M15-12 Hk ) thread cutting knife 1 1 1
13 M15-13 JE#F presser barhead 1 1 1
14 M15-14 R & presser bar spring 1 ] 1
15 M15-15 EFFARET presser regulating screnl 1 1 1
16 M15-16 JEBHR T presser fool lifting handle | 1 1 I
17 M15-17 FE )1 5 presser foot lifting anh | 1 ] I
18 M15-18 HERAR T presser foot lifting handle bracket I 1 1 1
19 M15-19 [k presser bar bushing l | 1
20 M15-20 1% presser foot liftin spring 1 1 1
21 5M15-21 HE B4 presser foot 0 0 1
22 M15-22 TR 58 R presser foot holder conneting plate 1 1 ]
23 M15-23 JE presser foot holder 1 1 1
24 M15-24 JEMANE I presser foot base 1 1 1
25 M15-25 JEH IR presser foot 1 1 1
26 M15-26 R presser foot holder cover | i 1
27 M15-27 JEMA presser foot form 0 1 0
28 M15-28 EMIE R presser foot base 0 1 0
29 M15-29 7 JE B lifter presser foot 0 1 0
30 M15-30 EMA presser form 1 0 0
31 5M15-31 A presser form 0 0 I
32 M15-32 TR B45 F 8 presser foot lifting handle pin ] 1 I
1 S059 TR R 2 R T screw 1 1 )
2 $030 5 B g s (i SR T set screw 1 1 1
3 5011 JEREERRRET presser foot holder commecting plate screw | 2 2 2
4 S016 IR R LT presser foot holder screw 1 1 1
5 5004 T B4R 5 SR ET screw 1 ! 1
6 S013 T 5 3 W R ET screw 1 1 1
7 S068 JT B I oty R T presser foot crand screw 1 1 1
8 NO3 iR B nut ] I I
9 5010 10 il 49 o o7 SR €T presser foot crand screw 1 I 1
10 5009 i bk ki b 531 presser foot shaft snap washer screw | 3 3 3
11 5043 BT SCPEW | 1 |
12 5071 ) T ST thread cutting knife screw 3 ) 2
13 S007 [ERR F-A8 ] presser footlifting handle screw | 1 1 1

03/2021
40 TvGN894D




4

03/2021
TY GN894D



T

HB &84 / Lubrication assemblies

o eess| o g e ¥ & Amt Req
Ref.No| Part No. 3 4 5
1 Ml6-1 Th IR AR oil pump worm gear 1 1 I
2 Ml16-2 :‘ﬁ'ﬂ_&ﬁﬂ!ﬁl‘ﬁﬁﬁ oil pump rotator bushing 1 1 1
3 M16-3 mRbe kw0 oil pump rptatpr shaft I 1 I
4 MI16-4 MR A E R oil pump rotator I 1 |
5 MI16-5 AR R . il pump cover plate 1 1 1
6 MI6-6 2 2% oil clearner 1 1 |
7 M16-7 ok ith 2 4 oil cljerner joint 1 | i
8 M16-8 MEmhREE oil clerner cover | 1 1
9 MI16-9 B Ith 5% 2 7 A oil clerner cover seal ring ' I 1 |
10 | MI6-10 s ingicaing plate 1 1 I
11 M16-11 M oil wbe E 1 I
12 M16-12 Mkl oil tube joint [ 1 1 1
13 Mi6-13 h i 311 oil tube joint 1 1 1
14 M16-14 M F % oil tube shap ring 4 4 4
15 M16-15 i £2 lubrcate bushing 1 1 1
16 MI6-16 B 2% upper screen 1 1 1
17 M16-17 T~ Hc il 2% lower screen 1 1 1
18 M16-18 LR regulating pin I 1 1
19 M16-19 it 5 e oil show bracket | L | 1 |
20 M16-20 Mt s s T oil show cleaner link 1 1 1
21 M16-21 dho o R oil show cleaner guard | 1 ]
22 Ml6-22 s oil pan | | |
23 MIi6-23 M oil pan washer | 1 1
24 M16-24 | bR AS TP boug on with 1 1 1
25 MI16-25 Mk %) g oil dial 1 1 |
26 M16-26 i oil seal 1 1 I
27 M16-27 b 28k o oil pan magnel 1 1 |
28 M16-28 TR b R o oil pan magnet cover 1 1 1
29 M16-29 21 i ) ] 52 oil screen holder 1 ] 1
30 M16-30 ik kg oil screen felt 1 I 1
31 M16-31 M b7 e oil bouy | 1 1
32 M16-32 MR Pkl 4 oil pump asm 1 1 1
i3 MI16-33 B /il 1 1 1
34 Ml6-34 hE 1 1 l
1 5057 M A T oil pamp worm gear screw 2 2 2
2 5024 8 i [ 8 ET oil cleaner screw 3 3 3
3 5086 AL IR ES oil tube joini screw 1 1 1
4 S063 AT EL T oil tube joint screw 1 1 |
5 S052 AC Al 238 £ oil screen screw I I 1
6 5039 e 2% e ET oil screen cover screw 3 3 3
7 5042 it R R 3 ) oil boy finger screw p; 2 2
8 5037 i 5 T o M T oil pan magnet cover screw 1 1 1
9 S066 M 0 g T oil pan oil screw 1 | 1
10 S048 AR EEET il pump screw 1 1 1
11 S065 M R AR AT oil pumps asm svrew 1 1 I
03/2021

47 TYGN894D



03/2021
TYeNs9sD 43



++. ETREIEES / Feed snap assemblies

FE(SHRE| 5 g . M Amt. Req.
Ref.No| Part No. 3 4 5
1 M17-1 ik oil seal 1 1 |
2 M17-2 HLEF > H12E needle cooler | ] 0
SM17-2 HLEH B 4 2% needle cooler 0 0 |
3 M17-3 hE oil tube bracker 1 ] 1
4 M17-4 M A £ oil wick 1 1 |
5 M17-5 TrREM AR lower oil cover 1 1 |
6 M17-6 T REM& lower oil box 1 I I
7 M17-7 ik oil felt 1 1 0
5M17-7 M oil felt 0 0 1
M17-8 M oil wick 1 1 1
M17-9 R R cloth guide holder 1 1 1
10 M17-10 BB oinge plate 1 1 1
11 M17-11 i o R oil felt block 1 1
12 M17-12 et hinge pin 1 1 1
13 M17-13 43 hinge spring 1 1 0
14 M17-14 FEHR snap plate 1 1 |
15 M17-15 40 A s snap plate bracket 1 | 1
16 M17-16 #EHR snap plate 1 1 0
5M17-16 | $4EHR snap plate 0 0 1
| S018 et agit: $3 snap late screw 1 1 1
2 W09 M washer 1 1 1
3 S021 PR RIRET hinge spring screw 1 1 1
4 5026 ag 1 £ hinge screw 2 2 2
5 wil1 i washer 2 2 2
6 NO3 L) 243 nat 1 1 1
7 5047 AT S R MET cloth guide holder screw 1 1 1
8 S037 HLER & R ARET needle cooler screw 3 3 3

03/2021

44y TYGN894D




3/2021
TYGNs9sD 4D



I\, &ZE&4 / Thread spool assemblies

o | g % i e B & Amt. Req.
Ref.No| Part No. 3 4 5
I MI18-1 ki upper thread columm | 1 I
2 Mi8-2 | T lower thread columm I 1 1
3 Mi8-3 1' 1 bushing 1 1 I
4 MIS-4 | KiTERS long thread spool troy bracket 1 1 I
5 MI8-5 G4 B thread guide hook 4 4 4 |
6 | MIg-6 it spoolpin 3 4 5
7 MI18-7 £t spool tray 3 4 5
8 M18-8 4 18] s {7 5 centering device 3 4 5
| 9 MI18-9 i S clamp plate 1 1 |
10 MI18-10 £ i spool tray cushion 3 4 5
11 M18-11 Stk thread tuide connecting bar 1 1 I
12 MI18-12 IR ik g thread guide joint ] 1 1
13 MI18-13 Il s Bz thread stamel holder | 1 I
14 MI18-14 T thread guide bar I 1 1
15 M18-15 KGR thread spool trav bracket 1 1 I
6 | Mi1s-16 | it#bi thread guide plate | i £ ]
17 MI18-17 R R thread spool tray sracket | 1 I
18 MI18-18 S0 370 thread guide hook 3 3 3
19 M18-19 Heit rubber seal ! 1 1
I S088 LR thread guide hook screw 4 4 4
2 NO6 TR B R B} thread guide hook screw 4 4 4
3 W02 L thread guide washer 4 4 4
4 S075 il clamp plate screw 3 3 3
5 5051 R styck holder screw I ! I
6 NO4 L 45 nut 8. .| 8 g
7 Wi6 T lower washer 2 | 2 2
8 NO5 o5 B o nut 1 1 |
BE W03 1B - nut 4 4 4
10 S087 | e BRI - __thread stand holder screw 1 1 |
11 S089 R b thread stand holder join screw 1 | 1

03/2021
46 TYGN894D




03/2021
TYGNs9sD 47



+A. . HERIER4Y / Plater row material assemblies

F 5 | FHRT % o o ¥ & Amt Req.

Ref.No| Part No. [ .3 4 5
1 M19-1 HLLFESL machine head plate | I 1
2 M19-2 R R head shockproof cusion
3 M19-3 BRETMBXSS _ screw 4 | 4 4
4 M19-4 FE SR T E % screw 4 4 4
5 M19-5 F A pig washer 12 12 12
6 M19-6 fCfEREE plate doy link bushing | & 4 4
7 M19-7 HedE b e row material trollgh bracket | l 1
8 M19-8 HEF (1) row material trough (1) ] 1 I
9 M19-9 HEEH(2) row material trough (2) ] | I
10 M19-10 HLk s A head shockproof cushion 1 1 !
| 5076 HERL Y R e T row material seal screw 3 3 3
2 W13 HEb A row material washer 4 4 4
3 S077 e iR 1 row material screw 4 i | 4

03/2021
48 TYGN894D



3/2021
TYyens9sp 49



—+. BEVLMHEER4Y / Accessories assemblies

P TR RS | 4 B Name ¥ & Amt Req.

Ref.No| Part No. 3 4 | %
1 M20-1 L machine head cover 1 1 1
2 M20-2 ¥4/ 1000cc oil can/100cc 1 1 1
3 M20-3 T 4 notes oil 1 i |
4 M20-4 B2t tundish 1 1 |
5 M20-5 3/ 50cc oil can/S0cc 1 1 1
6 M20-6 & F(6mm) spanner 1 1 1
7 M20-7 R’ F(Tmm) spanner ] 1 1
8 M20-8 1 F(8mm) spanner 1 | |
9 M20-9 7 fd F(1.5mm) cross screw driver 1 1 |
10 M20-10 A f R F(2mm) cross screw driver | | 1
11 M20-11 W75 AR F(5mm) cross screw driver 1 1 1
12 M20-12 H7s iRk F(6mm) cross screw driver 1 1 1
13 M20-13 W4 7)(/N) screw driver 1 1 I
14 M20-14 iRee J) () screw driver 1 ] 1
15 M20-15 | 71(K) screw driver 1 1 ]
16 M20-16 BT tweezer 1 1 1
17 M20-17 &Rk metal guide 1 1 I
18 M20-18 I H presser foot base 1 ] 1
19 M20-19 REE R presser foot base chain 1 1 1
20 M20-20 B & affach nentbox 1 1 |
21 S009 (ks g §3| thimble screw 1 | 1
22 DCX27 HLEF needle 4 4 4

23 MI11-19 T lower knife 1 1 1
24 M13-6 i ok 2% oil filter 1 1 1

03/2021
50 TvGN894D







L o
S Bl eS| b ||| @ |
O | zaw | 2 £ P 4.
2 & 4+
A 2| Fue a_!rﬁ“&i#v i GESE - dis | #@ 45
%5 A
058-3-| Fizukat, #. ¥
SOSF1 | B4, VEwdi¥s ik |E784|D438| D674 Ha42|P152D-3|LP26|KG131-E| KJI10F [KF25-A[KJ09B-E| DC27#9
04 |fEik
958-3- | Kihtk, ¥, iE
504M 1| Al T-Hcat# 594 % | E934 | D438| D912| H442|P152D-A | LP26 |KG131-E| KJI0F [KF25-A|KJ09B-E| DC27#9
15 |[EAAEL
958-3-| —fxstyn, . P
504M2| B340, A TR A 4| ES00|D440|D095| H445(P253E-4| LP26|KG131-E| KJ10F [KF25-A|KJ09B-Ef DC27#11
04 |ABMED
"ﬁﬁ?ﬂ. ﬁ\ tP
958-4-| B4, MTHERA
514M2| #, dad . JLH# % E919|D440| D095 | H445|P253E-4|LP26 |[KG142-E| KJ13F [KF26-A[KJ11B-E[DC27#11*2
24 |BRERME, HAEF
# sk
—Arikyy, &, ¥
958-5-\ B4, MT#T.
516M2 (a8 # . 4444, iEh| E982|D489|D502| H497| P504-A |LP26|KG153-E| KJ13F [KF26-A|KJ11B-E|DC27%14*2
35 |MRFALAMEAREAE, A%
YA 0.8cm
—Aiky), BB
958- |4, EFLAEMR,
S16M2| 44t 44 69 ) <2 4% Fo| E986 | D489| D502 | HS00| PS02-A |LP26|KG155-E| KJ13F |[KF26-A[KJ11B-E[DC27%14*2
55 | BAFFLaY T
& lem
— iy, LA
958-5-| 49 3& T 4 FF Mk 84
S16X2 | & A 4% ¥ 4F | E870|D490| D502 | HS501| P960-A | LP38|KG155-E| KI13F [KF26-A[KJ11B-E{DC27#18*2
56 |k, RHEAERY
A & AR X JE By

03/2021

52 TYGN894D




COMPONENTS FOR 938-3-4-SMODE

°»
@ B 0 LD B f ® |9 |P| & !
PURPOSE .| NOF
NN : WE
MR | O DIFEREMI| FRESSER | UPPER INEEDLE| WAS NREDEL LOWE NO.OF
Mo Wi el WLRATID)  FOOT |{LOOPER| CLAMP | HER G ey NEEDLE
MATE| DOG ] SHAFT | SHAFT
FEED DG
958-3-| Front-concealed
505F1 | seam thin-middle- |E784|D438|D674|H442|P152D-3| LP26|KG131-E| KJI0F [KF25-A|KJ09B-E| DC27#9
-04 thick cloth
958-3- Ct;:;smgfeaz;thm
504M1 ¢ E?PP s E934 | D438 | D912 | H442|P152D-A| LP26|KGI131-E| KIIOF [KF2Z5-A KI09B-E| DC27#9
15 decoration of blouses
i and hand kerchiefs
General sewing
958-3-1  for thin-middle-
504M2 thick cloth, E&00 | D440 | D095 | H445|P253E-4| LP26|KG131-E| KJ10F |[KF25-A|KJ09B-E| DC27#11
04 applicable to
trousers piperation
General sewing for
thin-middle-thick
958-4-| cloth, shoulder and
514M2 armpit sewing E919 [ D440| D095 | H445|P253E-4| LP26|KG142-E| KJ13F |KF26-A|KI11B-E|DC27%11*2
.24 | knitting underwear
and women
and chidren clothes
General sewing for
958-5-| thin-middle-thick
516M2| cloth,applicable to |[E982|D489|D502| H497| P504-A | LP26 |KG153-E| KJ13F [KF26-A|KJ11B-E|DC27%14*2]
-35 trousers bed-gown
shirt
—
General sewing for
958- very thick cloth
applicable to ‘ .
516M2 o Bs blousesside E986 | D489| D502 | H500] PS02-A | LP26|KG155-E| KI3F |[KF26-A K1 1 B-E|DC27714*2
-55 | and shoulder seam
sewing width lcm
General sewing for
958-5-1 wvery thick cloth
applicable to side .
516X2 or inside E&70|D490|D502| H501 | P960-A | LP38|KG155-E| KJI3F |[KF26-A|KJ11B-E|DC27%1 8*2
-56 crotch with 2-
board presser-bar l

03/2021
TYGN894D D3



03/2021
54 Ty GN894D



GN8%4D

2-NEEDLE OVERLOCK MACHINE I

This machine may only be operated by adequately trained operators

only after having completely read and understood the instruction manual.

Parts are subject to changes in design without prior notice.

VETRON TYPICAL EUROPE GmbH
Clara-Immerwahr-Str. 6

67661 Kaiserslautern, Germany
Tel.: +49 6301 320 75-0

Fax: +49 6301 320 75-11

info@vetrontypical.com
www.vetrontypical.com

CEMo

TY-GN894D- EN-03/2021



	Leere Seite



